
Phase 3 Expansion  Permit No. CP0002184 
Wentzville WRC, MO-0093599 

Page 1 

 

 

STATE OF MISSOURI 

 

DEPARTMENT OF NATURAL RESOURCES 

 

MISSOURI CLEAN WATER COMMISSION 

 

 

 

 

 

 

 

CONSTRUCTION PERMIT 

 

The Missouri Department of Natural Resources hereby issues a permit to: 

Susan Spiegel, P.E. 

Director of Public Works 

City of Wentzville  

1001 Schroeder Creek Boulevard 

Wentzville, MO 63385 

 

for the construction of (described facilities): 

See attached. 

 

Permit Conditions: 

See attached. 

 
Construction of such proposed facilities shall be in accordance with the provisions of the Missouri Clean Water Law, Chapter 644, RSMo, and 

regulation promulgated thereunder, or this permit may be revoked by the Department of Natural Resources (Department). 
[...]
 Facilities shall be readily accessible by authorized personnel from a public right–of-

way at all times. 10 CSR 20-8.140 (2) (D) 

 The alarm shall be activated in cases of high water levels. Follow the provisions in 

subsection (7)(C) of this rule for alarm systems. 10 CSR 20-8.140 (4) (D) 

 All wastewater treatment facilities shall be provided with an alternate source of electric 

power or pumping capability to allow continuity of operation during power failures.  

10 CSR 20-8.140 (7) (A) 1. 

 Electrical systems and components in raw wastewater or in enclosed or partially 

enclosed spaces where hazardous concentrations of flammable gases or vapors that are 

normally present, shall comply with the NFPA 70 National Electric Code (NEC) (2017 

Edition), as approved and published August 24, 2016, requirements for Class I, 

Division 1, Group D locations. 10 CSR 20-8.140 (7) (B) 

 An audiovisual alarm or a more advanced alert system, with a self-contained power 

supply, capable of monitoring the condition of equipment whose failure could result in 

a violation of the operating permit, shall be provided for all wastewater treatment 

facilities. 10 CSR 20-8.140 (7) (C) 

 No piping or other connections shall exist in any part of the wastewater treatment 

facility that might cause the contamination of a potable water supply. 10 CSR 20-8.140 

(7) (D) 1. 

 Where a potable water supply is to be used for any purpose in a wastewater treatment 

facility other than direct connections, a break tank, pressure pump, and pressure tank or 

a reduced pressure backflow preventer consistent with the department’s Public 

Drinking Water Branch shall be provided. 10 CSR 20-8.140 (7) (D) 3. A. 

 For indirect connections, a sign shall be permanently posted at every hose bib, faucet, 

hydrant, or sill cock located on the water system beyond the break tank or backflow 

preventer to indicate that the water is not safe for drinking. 10 CSR 20-8.140 

(7) (D) 3. B. 

 Where a separate non-potable water supply is to be provided, a break tank will not be 

necessary, but all system outlets shall be posted with a permanent sign indicating the 

water is not safe for drinking. 10 CSR 20-8.140 (7) (D) 4. 

 A means of flow measurement shall be provided at all wastewater treatment facilities. 

10 CSR 20-8.140 (7) (E) 

 Adequate provisions shall be made to effectively protect facility personnel and visitors 

from hazards. The following shall be provided to fulfill the particular needs of each 

wastewater treatment facility: 

o Fencing. Enclose the facility site with a fence designed to discourage the entrance 

of unauthorized persons and animals; 10 CSR 20-8.140 (8) (A) 

o Gratings over appropriate areas of treatment units where access for maintenance 

is necessary; 10 CSR 20-8.140 (8) (B) 

o First aid equipment; 10 CSR 20-8.140 (8) (C) 

o Posted “No Smoking” signs in hazardous areas; 10 CSR 20-8.140 (8) (D) 

o Appropriate personal protective equipment (PPE); 10 CSR 20-8.140 (8) (E) 

o Portable blower and hose sufficient to ventilate accessed confined spaces; 10 CSR 

20-8.140 (8) (F) 



Phase 3 Expansion  Permit No. CP0002184 
Wentzville WRC, MO-0093599 

Page 5 

 

 

o 10 CSR 20-8.140 (8) (G) Portable lighting equipment complying with NEC 

requirements. See subsection (7)(B) of this rule;  

o 10 CSR 20-8.140 (8) (H) Gas detectors listed and labeled for use in NEC Class I, 

Division 1, Group D locations. See subsection (7)(B) of this rule; 

o Appropriately-placed warning signs for slippery areas, non-potable water fixtures 

(see subparagraph (7)(D)3.B. of this rule), low head clearance areas, open service 

manholes, hazardous chemical storage areas, flammable fuel storage areas, high 

noise areas, etc.; 10 CSR 20-8.140 (8) (I) 

o Ventilation shall include the following: 

 Isolate all pumping stations and wastewater treatment components 

installed in a building where other equipment or offices are located from 

the rest of the building by an air-tight partition, provide separate outside 

entrances, and provide separate and independent fresh air supply; 10 CSR 

20-8.140 (8) (J) 1. 

 Force fresh air into enclosed screening device areas or open pits more than 

four feet (4') deep. 10 CSR 20-8.140 (8) (J) 2. 

 Dampers are not to be used on exhaust or fresh air ducts. Avoid the use of 

fine screens or other obstructions on exhaust or fresh air ducts to prevent 

clogging; 10 CSR 20-8.140 (8) (J) 3. 

 Where continuous ventilation is needed (e.g., housed facilities), provide at 

least twelve (12) complete air changes per hour. Where continuous 

ventilation would cause excessive heat loss, provide intermittent 

ventilation of at least thirty (30) complete air changes per hour when 

facility personnel enter the area. Base air change demands on one hundred 

percent (100%) fresh air; 10 CSR 20-8.140 (8) (J) 4. 

 Electrical controls. Mark and conveniently locate switches for operation of 

ventilation equipment outside of the wet well or building. Interconnect all 

intermittently operated ventilation equipment with the respective wet well, 

dry well, or building lighting system. The manual lighting/ventilation 

switch is expected to override the automatic controls. For a two (2) speed 

ventilation system with automatic switch over where gas detection 

equipment is installed, increase the ventilation rate automatically in 

response to the detection of hazardous concentrations of gases or vapors; 

10 CSR 20-8.140 (8) (J) 5.  

 Fabricate the fan wheel from non-sparking material. Provide automatic 

heating and dehumidification equipment in all dry wells and buildings.  

10 CSR 20-8.140 (8) (J) 6.  

o Explosion-proof electrical equipment, non-sparking tools, gas detectors, and 

similar devices, in work areas where hazardous conditions may exist, such as 

digester vaults and other locations where potentially explosive atmospheres of 

flammable gas or vapor with air may accumulate. 10 CSR 20-8.140 (8) (K) 

o Provisions for local lockout/tagout on stop motor controls and other devices;  

10 CSR 20-8.140 (8) (L) 

o Provisions for an arc flash hazard analysis and determination of the flash 

protection boundary distance and type of PPE to reduce exposure to major 

electrical hazards shall be in accordance with NFPA 70E Standard for Electrical  

 



Phase 3 Expansion  Permit No. CP0002184 
Wentzville WRC, MO-0093599 

Page 6 

 

 

Safety in the Workplace (2018 Edition), as approved and published August 21, 

2017. 10 CSR 20-8.140 (8) (M) 

10 CSR 20-8.170 Solids Handling and Disposal. 

 Piping galleries shall be ventilated in accordance with paragraph (4)(C)4. of this rule. 

10 CSR 20-8.170 (4) (C) 2.  

 Electrical fixtures, equipment, and controls. Electrical fixtures, equipment, and controls 

shall comply with the National Electrical Manufacturers Association (NEMA) 4X 

enclosure rating where necessary; NEMA Standard 250-2014, published  

December 15, 2014. This standard shall hereby be incorporated by reference into this 

rule, as published by National Electrical Manufacturers Association, 1300 North 17th 

Street, Arlington, VA 22209. This rule does not incorporate any subsequent 

amendments or additions. Electrical equipment, fixtures, and controls, in places 

enclosing and adjacent to anaerobic digestive appurtenances where hazardous gases are 

included. 10 CSR 20-8.170 (4) (C) 3. 

 Water supplies using indirect connections shall comply with 10 CSR 20-8.140(7)(D). 

10 CSR 20-8.170 (4) (D)  

 Aerobic Solids Digestion High Level Emergency Overflow. An unvalved emergency 

overflow shall be provided that will convey digester overflow to the treatment plant 

headworks, the aeration process, or to another liquid sludge storage facility and that has 

an alarm for high level conditions. 10 CSR 20-8.170 (5) 

 For solids pumping systems, audio-visual alarms shall be provided in accordance with 

10 CSR 20-8.140(7)(C) for: 

o Pump failure; 10 CSR 20-8.170 (6) (A) 

o Pressure loss; 10 CSR 20-8.170 (6) (B) and 

o High pressure. 10 CSR 20-8.170 (6) (C) 

 

10. Upon completion of construction: 

 

A. Submit an electronic copy of the as builts if the project was not constructed in 

accordance with previously submitted plans and specifications; and  

 

B. Submit the enclosed form Statement of Work Completed to the Department in 

accordance with 10 CSR 20-6.010(5)(N)  

 

 

IV. REVIEW SUMMARY 

 

1. CONSTRUCTION PURPOSE 

 

Construction is to increase the design flow to 7.04 MGD from 5.33 MGD, and also 

enhance performance and improve operability. Improvements will enable facility to 

meet all final limits in the proposed permit. Construction includes the addition of an 

activated sludge aeration basin and improvements to the existing aeration basin #5 in 

the west treatment train; and the conversion of treatment unit #2 in the east train to be 

exclusively an aerobic sludge digester.  

  



Phase 3 Expansion  Permit No. CP0002184 
Wentzville WRC, MO-0093599 

Page 7 

 

 

2. FACILITY DESCRIPTION 

 

The Wentzville Water Reclamation Center is located at 2455 Mette Road, Wentzville, 

in St. Charles County, Missouri. The existing facility is an activated sludge treatment 

facility with a design average flow of 5.33 MGD. The facility will be upgraded to a 

design average flow of 7.04 MGD. After construction the facility description is as 

follows:  

 

Influent wastewater enters the wastewater treatment plant via three influent lift 

stations / 2 mechanical bar screens / 1 manual bar screen / 2 aerated cyclone grit 

chambers / influent then enters the Influent Flow Splitter Structure, which splits the 

influent flow between the East Treatment Train and the West Treatment Train 

 

East Treatment Train: Aerated equalization basin / 2 circular multi-zone activated 

sludge units with integral final clarifiers  

 

West Treatment Train: 2 rectangular multi-zone activated sludge basins / 2 final 

clarifiers 

 

Effluent from the East Treatment Train and West Treatment Train is then rejoined 

and receives UV disinfection and then enters the post aeration basin prior to discharge 

at Outfall #003 

 

Sludge from both treatment trains are pumped to the 4 aerobic sludge digesters / three 

sludge/biosolids holding tanks / frame and plate filter press / dewatered biosolids are 

stored on a covered concrete pad / biosolids are land applied 

 

3. COMPLIANCE PARAMETERS 

 

The proposed project is required to meet final effluent limits established in the Water 

Quality and Antidegradation Review Preliminary Determination on  

December 16, 2020. Also, the construction satisfies the Schedule of Compliance in 

Operating Permit MO-0093599 for meeting Selenium limits. The new limits from the 

antidegradation review and final Selenium limits are reflected in the draft Operating 

Permit placed on public notice February 5, 2021.  

 

The limits following the completion of construction will be applicable to the facility: 

Parameter Units Monthly average 

limit 

Biochemical Oxygen 

Demand5 

mg/L 18 

Total Suspended Solids mg/L 27 

Ammonia as N-summer mg/L 1.1 

Ammonia as N-winter  mg/L 2.5 

pH SU 6.5-9.0 

E. coli #/100mL 206 



Phase 3 Expansion  Permit No. CP0002184 
Wentzville WRC, MO-0093599 

Page 8 

Copper, Total Recoverable µg/L 12.2 

Selenium, Total Recoverable µg/L 3.1 

 

4. ANTIDEGRADATION 

 

The Department has reviewed the antidegradation report for this facility and issued 

the Water Quality and Antidegradation Review Preliminary Determination on 

December 16, 2020. The WQAR was required due to the increase in design flow. See 

APPENDIX – ANTIDEGRADATION.  

 

5. REVIEW of MAJOR TREATMENT DESIGN CRITERIA  

 

The treatment facility is proposed to be upgraded with the following capital 

improvements: 

 Influent splitter box will be modified to enable easier operation and adjustments. 

 

 In the east treatment train; treatment unit #2 will be converted to an aerobic sludge 

digester by removing internal equipment and clarifier parts, and modifying piping. 

 

 In the west treatment train. Aeration basin #5 will be modified by removing interim 

baffles, adding recycle pumps and replacing mixers. An activated sludge aeration 

basin will be added to be known as aeration basin #6. It will be of similar capacity of 

existing aeration basin #5 and contain the same new enhancements. 

 

o These improvements will increase the design flow to 7.04 MGD; the design peak 

hourly flow rate will be 18.7 MGD. The population equivalent changes to 

61,824, based on one PE for every 0.17 lb. of BOD treated/day. Design sludge 

production of 1,113 dry tons/year is based on an estimated production of 0.018 

dry tons of sludge/PE/year. 

 

o Influent flow splitter. Modifications to the Return Activated Sludge (RAS) 

piping at the Influent Flow Splitter Box to improve RAS mixing. Modifications 

to the Influent Flow Splitter Box to enable improved metering data, allowing 

better control over the wastewater flow diverted to the Equalization Basin and 

Treatment Units #3 and #4. 

 

o Aerobic Sludge Digester. Treatment Unit #2 to be converted to exclusively 

aerobic sludge digestion. Internal equipment and clarifier components will be 

removed. Piping and walls will be modified. Two separate digestion zones will 

be created. The final effective volume of this sludge digester will be 

approximately 650,000 cubic feet. 

 

o Aeration Basin #5 Improvements. Remove interim baffles, add recycle pumps 

and replace mixers. Provide one new mixer and one recycle pump to the swing 

zone (normally anaerobic); provide two new mixers and one recycle pump to the 

anoxic zone. Recycle pumps to be 4 HP and each have a capacity of 800 gpm, 

returns mixed liquor from aeration zone. Mixers to be hyperbolic, bridge 

mounted, 1.5 HP and 2.0 HP.  



Phase 3 Expansion  Permit No. CP0002184 
Wentzville WRC, MO-0093599 

Page 9 

 

o New Aeration Basin #6. Construct concrete basin similar to existing Basin #5; 

typical water depth of approximately 18 feet; Swing zone volume 77,560 gal. 

with mixer and recycle pump; Anoxic zone volume 261,800 gallons, with 2 

mixers, and recycle pump; Aeration zone volume 1,400,000 gallons, with fine 

bubble diffusers, air is supplied by existing aeration equipment.  

 

o Existing two clarifiers in west train to serve aeration basin #5 and new aeration 

basin #6. Design flow through each basin and each clarifier is 1.82 MGD; design 

peak hourly flow through each is 5.10 MGD. Surface settling rate at peak hourly 

flow is 1015 gpd/sq. ft. Clarifiers are of adequate size to not exceed a maximum 

settling rate of 1200 gpd/sq. ft. at peak hourly flow rate. Process to provide 

biological nutrient reductions. 

 

o Existing UV disinfection is adequate to provide disinfection to a flow rate of 

23.4 MGD. This exceeds the Phase 3 Expansion design peak hourly flow rate of 

18.1 MGD  

 

6. OPERATING PERMIT  

 

Operating permit MO-0093599 will require a modification to reflect the construction 

activities. The modified Wentzville Water Reclamation Center, MO-0093599, was 

successfully public noticed from February 5, 2021 to March 8, 2021 with no 

comments received. Submit the Statement of Work Completed to the Department in 

accordance with 10 CSR 20-6.010(5)(N) and request the operating permit 

modification be issued. The modification fee of $200.00 has been paid. 

 

 

V. NOTICE OF RIGHT TO APPEAL 

 

If you were adversely affected by this decision, you may be entitled to an appeal before the 

Administrative Hearing Commission (AHC) pursuant to Section 621.250 RSMo. To appeal, 

you must file a petition with the AHC within 30 days after the date this decision was mailed 

or the date it was delivered, whichever date was earlier. If any such petition is sent by 

registered mail or certified mail, it will be deemed filed on the date it is mailed; if it is sent by 